



LABORATORY TEST REPORT

ULR - TC587522000002791F

Form / Format No: 32

Page 1 of 2

issueu io		
LAMIFAB	INDUSTRIES	(Gujarat)

Plot No.4702, 4703, 4704, 4705, 4604-4605, GIDC, Plastic Zone, Sarigam - 396155, Tal - Umergaon, Dist - Valsad, Gujarat State, India Gujarat Kind Attn:

Test Report No	100/02-2122/5077
Date	08 Feb 2022
Date of Start of Test	04 Feb 2022
Date of Completion of Test	08 Feb 2022
Customer Ref.No	Covering Letter
Ref. Date	04 Feb 2022
Sampling Plan	Sampling done by the party

Sample Description :

One set of sample said to be HDPE Tarpaulin.

Test Results

Test done as per : IS 7903 : 2017

Sr No.	Test	CL.Ref	Unit	Requirement	Results Obtained	Remarks
1	Breaking Load	Table 1	N	Min.		Complies
	Warp			1100	1538	
	Weft			900	1162	
2	Grammage (Mass of finished tarpaulin)	Table 1	g/m²	Min.250	250.03	Complies
3	Water Repellency (Cone test:Before ageing)	6.3.1	-	There shall be no leakage	No leakage was observed.	Complies
4	Water Proofness (Resistance to water penetration:Pressure head test:Before ageing)	6.3.1	-	Water does not leak through the tarpaulin	No leakage was observed.	Complies

Note: Tested as per IS 7903:2017.

TESTED BY

() rani.

ASST./DY./JT. DIRECTOR

m.maring

LABORATORIES DIVISION

This report is for Private use only Not to be used for publicity or Litigation





LABORATORY TEST REPORT

Date: 08 Feb 2022 Page 2 of 2

General Remarks

- 1. This test report cannot be reproduced except in full, without written approval of the laboratory. This is not applicable when part report is given due to failure of the machine or test in progress.
- 2. Sampling done by the party. The test samples are submitted by the client. The sample descriptions provided in the test report are based on declaration by the party.

This report pertains to the submitted sar	nples only.
---	-------------

-----End of Test Report-----

TESTED BY

ASST./DY./JT. DIRECTOR

HEAD LABORATORIES DIVISION

This report is for Private use only Not to be used for publicity or Litigation